Report on the RF Testing of:

KYOCERA Corporation
Tablet, Model: KC-T303DT
FCC ID: JOYEB1080

In accordance with FCC Partl5 Subpart C Japan

Prepared for: KYOCERA Corporation Addvahiv,
Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Inspire trust.
Yokohama-shi, Kanagawa, Japan
Phone: +81-45-943-6253 Fax: +81-45-943-6314

COMMERCIAL-IN-CONFIDENCE

Document Number: JPD-TR-21233-0

SIGNATURE

/W\ /XM

JOB TITLE RESPONSIBLE FOR ‘ ISSUE DATE

Hiroaki Suzuki Deputy Manager of RF Group Approved Signatory 2021-11-18

Signatures in this approval box have checked this document in line with the requirements of TUV SUD Japan Ltd. document control rules.

EXECUTIVE SUMMARY - Result: Complied
A sample of this product was tested and the result above was confirmed in accordance with FCC Part15 Subpart C.

DISCLAIMER AND COPYRIGHT

it
\\\\“\'\[/'/”/,,/ The results in this report are applicable only to the equipment tested. B B
~ \—"" Z This report shall not be re-produced except in full without the written approval of TUV SUD
A Japan Ltd.
M Client provided data, for which TUV SUD Japan Ltd. take no responsibility, which can affect
= ~ validity of results within this report is clearly identified.
z o

e (ACCREDITED] ACCREDIATION

“/, \ .
il Certificate #3686.03 This test report must not be used by the client to claim product certification, approval, or
endorsement by A2LA or any agency of the U.S. Government.

TUV SUD Japan Ltd. Phone: +81 (0) 238 28 2881
Yonezawa Testing Center vav_tuvsud_com/ja.jp
5-4149-7 Hachimanpara,

Yonezawa-shi, Yamagata,

992-1128 Japan

TUV SUD Japan Ltd.




Document Number: JPD-TR-21233-0

Contents

1 SUMIMAY OF TSt ..ttt ettt e e e et e et bbb s e e e e e e e eabba e e e e e e e e eenbbnanas 3
1.1 Modification hisStory Of the teSt FEPOIT ....... e 3
1.2 STANAAITS ... 3
1.3 TESEMELNOUS ... 3
1.4 Deviation fromM STANAAIUS. .........uuuriiiiiiiiiiiiii bbb e e r e enrree 3
15 List of applied test(S) Of the EUT ...t e e eeeeeanas 3
1.6 TeStINFOIMALION ..o 3
1.7 =] ST AT | o B TP 3
1.8 JLIL=E 0 o L= (oL F TR PTTTT 3
2 EQUIPMENT UNGEE TOST ...utuiiitiiiiiiiiiiiiitiiteeeeebeb bbb e bbb bbb e beeeennneenees 4
21 EUT INFOMM@ALION ...ttt e bbb e e e e nees 4
2.2 MOIfICAtION T0 tNE EUT .....uiiiiiiiiiiiiiiiiieee bbb bbb rennnenee 5
2.3 Variation of family MOAEI(S) ....ccuuuuuiiiiiii et 5
2.4 Operating channels and frEQUENCIES ........oooiiiiiiiiii e eeeeeaans 5
2.5 DeSCription Of tESt MOTE.........ue ettt e e e e e et e e e e e eeeaeaanes 6
2.6 OPEIALING FIOW. ..t e ettt e e e e e e et bbb e e e e e e e eenbeaan s 6
3 Configuration Of EQUIPMENT ..o 7
3.1 Lo 01T o] g T=T o1 A UIST=T o PRSP 7
3.2 101 o] (=T (5) IRT £ =T o TP 7
3.3 SYSEEM CONFIGUIALION......eeeitte ettt e e e et e et bbb e e e e e e e e eabbb e e e e e e eeennbbean s 7
4 TEST RESUIT .. 8
4.1 DTS Bandwidth / Occupied Bandwidth (999%0) ..........i oo 8
4.2 Maximum Conducted OULPUL POWET ...........iiiiiiiiiiiii ettt e e e e eeab e eeaaeeees 13
4.3 Band Edge Compliance of RF Conducted EMISSIONS........cccouuiuuiiiiiiiiiiiiiiiee et 15
4.4 Spurious emiSSIONS - CONAUCTEA - .....uuuuiieeiiee et e e e e et e e e e e eeeeaanes 20
4.5 Spurious EMISSIONS - RAIALEA -.........uuuiiiiiiiieiiii et e e e e 31
4.6 Restricted Band Of OPEration ...........oooiuuiuuiiiieiie et e e e e e et e e aaaeees 55
4.7 Transmitter POwer SPectral DENSILY.........coouuiiuiii e 63
4.8 AC Power Line Conducted EMISSIONS .........ccciiiiiiiiiiiiiiiiiiiiiiiiii e 68
5 ANTENNEA FEQUITEIMENT ..eeiiiiiiiiiiiiiiiieeee et 71
6 MeasuremMent UNCEITAINTY ........ii et e e e et e e e e e e eabb e e aaaaeees 72
7 Laboratory INTOrMation ... et e e e e e et eeaeaeees 73
APPENIX A. TEST EQUIPIMENT. ...t e e ettt e e e e e e ettt b s e e e e e e e eetbba e e aaaaaeenes 74
APPENAIX B. DULY CYCIO. . ettt e bbb e bbb e e e e e bbb e ee e e neeeeneees 75

TUV SUD Japan Ltd. Page 20f 75




Document Number: JPD-TR-21233-0

Japan
1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-21233-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI| C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS }
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS }
power
15.247(d) Bar_ld I_Edge Compliance of RF Conducted Conducted PASS }
Emissions
15.247(d) _ o Conducted PASS -
15.205 Spurious Emissions
15.209 Radiated PASS -
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

22-September-2021 - 9-November-2021

TUV SUD Japan Ltd. Page 30f 5
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2.1

Japan

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number
Serial number

Trade name

Number of sample(s)

EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version
Firmware Version
RF Specification
Protocol

Frequency range

Number of RF Channels

Modulation type

Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

All information in this chapter was provided by the applicant.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Tablet

KC-T303DT

1080FCCRFO01, 1080FCCRF02

Kyocera

2

Prototype

Battery: DC 3.8V

(W) 260 mm x (D) 169 mm x (H) 10.2 mm
Indoor and Outdoor use

-20°C to 60°C

DMT

0.130.JS

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g /11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g / 11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

18.836 mW (IEEE802.11b)
119.399 mW (IEEE802.11g)
162.181 mW (IEEE802.11n: HT20)

Internal antenna

1.9 dBi

Page 4 of 75
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: KC-T303DT, Serial Number: 1080FCCRFO01, 1080FCCRF02

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
2.3.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462

TUV SUD Japan Ltd. Page’ of 75
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2.5

2.6

Japan
Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- Tx mode

i)  Test program setup to the Software

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the Software

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. Page 6 of 75
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the listin “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC | Comment
1080FCCRFO1,

1 | Tablet KYOCERA KC-T303DT 1080EGCREO2 JOYEB1080 EUT

2 | AC Adapter JUSTSYSTEMS. | ADT306 JHA N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment

a | DC cable for AC Adapter 1.2 No Plastic *
*:AC power line Conducted Emission Test.
3.3 System configuration

1. Tablet
(EUT)
e a # | 2. AC Adapter AC 120 V

60 Hz

# : Un-detachable cable

TUV SUD Japan Ltd. Page 7 0f 75
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 DO1 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the
appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd. Page 80f 75
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4.1.3 Measurement result

Japan

Date 22-September-2021
Temperature 21.0 [°C]
Humidity 61.2 [%] Test engineer
Test place Shielded room No.4 Kazunori Saito
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 8.591 15.976 17.206
Middle 8.081 15.457 15.141
High 7.569 13.846 13.846
Occupied Bandwidth (99%) [MHZz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 13.067 16.451 17.628
Middle 12.516 16.258 17.409
High 12.113 16.142 17.253

TUV SUD Japan Ltd.
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4.1.4 Trace data
[IEEE802.11b]

Channel Low

Atten 20 dB

Occupied Bandwidth Occ BN 7 Pwr
13.0672 MHz x dB

Transmit Freq Error
X dB Bandwidth

Channel Middle

Atten 20 dB

#UBH 3
Occ BN % Pur

12,5163 MHz x d

Transmit Freq Error
X dB Bandwidth

Channel High

Occupied Bandwidth Occ BN 7 Pwr
12.1132 MHz x dB

Transmit Freq Error
X dB Bandwidth

TUV SUD Japan Ltd. Page 100175
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[IEEE802.11g]

Channel Low

Occupied Bandvidth
16.4511 MHz

Transmit Freq Error
X dB Bandwidth

Channel Middle

Occupied Bandvidth
16.2584 MHz

Transmit Freq Error
X dB Bandwidth

Channel High

16.1423 MHz

Transmit Freq Error 1
X dB Bandwidth 1

TUV SUD Japan Ltd.

*UBH 300 kHz

WUBH 300 kHz

Occ BN % Pur
x dB

Occ BN % Pur
% dB

Occ BN % Pur
x dB

Page 11 of 75
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[IEEE802.11n (HT20)]

Channel Low

Occupied Bandvidth Occ BN % Pwr
17.6280 MHz x dB

Transmit Freq Error
X dB Bandwidth

Channel Middle

Occupied Bandvidth
17.4087 MHz

Transmit Freq Error
x dB Bandwidth

Channel High

Atten 20 dB

Occupied Bandvidth Occ BN 7 Pwr
17.2533 MHz x dg

Transmit Freq Error
x dB Bandwidth

TUV SUD Japan Ltd. Page 120175
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 DO1 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less

TUV SUD Japan Ltd. Page 130175
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4.2.3 Measurement result

Date . 22-September-2021

Temperature ;210 ['C]

Humidity © 61.2 [%] Test engineer

Test place . Shielded room No.4 Kazunori Saito

[IEEE802.11b]

Battery Full
Center . Peak .
Channel | Frequency R(za;rlr:;g F(adcéc))r (Ia%ﬁl) Output Power E‘H']T/\'/t) Result
(MHz) (mWw)
Low 2412 211 10.49 12.60 18.197 =1000 PASS
Middle 2437 2.24 10.49 12.73 18.750 =1000 PASS
High 2462 2.26 10.49 12.75 18.836 =1000 PASS
[I[EEEB02.119]
Battery Full
Center . Peak o
Channel | Frequency R(za;rlr:;g F(adcéc))r (Ia%ﬁl) Output Power E‘H']T/\'/t) Result
(MHz) (mWw)
Low 2412 10.28 10.49 20.77 119.399 =1000 PASS
Middle 2437 9.40 10.49 19.89 97.499 =1000 PASS
High 2462 9.03 10.49 19.52 89.536 =1000 PASS
[I[EEE8B02.11n (HT20)]
Battery Full
Center . Peak oo
Reading Factor Level Limit
Channel | Frequency Output Power Result
(MH2) (dBm) (dB) (dBm) (MW) (mWw)
Low 2412 11.39 10.49 21.88 154.170 =1000 PASS
Middle 2437 11.61 10.49 22.10 162.181 =1000 PASS
High 2462 10.78 10.49 21.27 133.968 =1000 PASS

Calculation;
Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mV\/)

TUV SUD Japan Ltd. Page 140175
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW =3 xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 1501 75
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4.3.3 Measurement result
Date . 22-September-2021
Temperature ;210 ['C]
Humidity © 61.2 [%] Test engineer
Test place . Shielded room No.4 Kazunori Saito
[IEEE802.11b]
RF Band- Band- Difference
Frequency Power edge edge Limit
Channel Level Result
(MHz) Level Frequency Level (dBm) (dBm)
(dBm) (MHz) (dBm)
Low 2412.00 -8.46 2399.52 -59.15 50.69 At least 20dB below from peak of RF | PASS
High 2462.00 -8.08 2485.42 -68.76 60.68 At least 20dB below from peak of RF | PASS
[IEEE802.119]
RF Band- Band- Difference
Frequency Power edge edge Limit
Channel Level Result
(MHz) Level Frequency Level (dBm) (dBm)
(dBm) (MHz) (dBm)
Low 2412.00 -11.24 2399.84 -48.00 36.76 At least 20dB below from peak of RF | PASS
High 2462.00 -9.40 2483.90 -62.85 53.45 At least 20dB below from peak of RF | PASS
[IEEE802.11n (HT20)
RF Band- Band- Difference
Frequency Power edge edge Limit
Channel Level Result
(MHz) Level Frequency Level (dBm) (dBm)
(dBm) (MHz) (dBm)
Low 2412.00 -11.60 2399.84 -48.72 37.12 At least 20dB below from peak of RF | PASS
High 2462.00 -9.40 2483.98 -63.03 53.63 At least 20dB below from peak of RF | PASS

TUV SUD Japan Ltd. Page 16,01 75
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4.3.4 Trace data

[IEEE802.11b]

Channel Low
- Agilent

@ dBm

3 50 GHz
1 100

TUV SUD Japan Ltd.

Mkr3 2.399 52 GHz

Atten 20 dB -59.15 dBm

Span 80 MHz
Sweep 7.667 ms (1001 pts)

9.15 dBm

Atten 20 dB

1
M %!J X
' "
i -

3
| Mo 2 Ao
J WA
v u ""“"o“z‘/&v‘# LVY LTINS RIS IR VI PRV BT RS e

an 30 MHz
VBH 300 kHz Sweep 7.667 ms (1001 pts)

XA
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[IEEE802.11g]

Channel Low
3 Agilent

Mkr3 2.399 84 GHz

Atten 20 dB -48.00 dBm

1

l,‘...\ .-J-«‘-t.ui, AL ‘\.

Span 80 MH
Sweep 7.667 ms (1001 pts)
Amplitude

YBH 300 kHz
XA
2.413 28 GHz
2.480 80 8.63 dBa
2.399 846 -48.00 dBm

Channel High
3 Agilent

Atten 20 dB

1
Vs ]'rﬁ“\“uk /;,,i_.

,A‘,JL‘["" :

e, O Srgety

R T R ST ST PN RO

Span 80 MHz

VBH 300 kHz Sweep 7.667 ms (1001 pts)
Amplitude
6 GHz -9.48 dBm
4 dBm
2.85 dBm

Marker

TUV SUD Japan Ltd.
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[IEEE802.11n (HT20)]

Channel Low
3 Agilent

Ref 18 dBm
wPeak

Log

i

dB/

enter 2.400 00 GHz
BH 100 kHz
Marker Trace
1 (¢H)
(¢D]

2
3 @

Channel High
3 Agilent

n.x"»‘v*""ﬂ

V1 S2
Center 2.483 50 GHz
#Res BH 100 kHz

Marker

TUV SUD Japan Ltd.

Mkr3 2.399 84 GHz

Atten 20 dB -48.72 dBm

1
“’J”l'!w\f?‘ A Ad,.
r =

VBH 300 kHz
X
2.418 72 GHz
2.488 80 GHz
2.399 84 GHz

Atten 20 dB

iy
“‘M.n.\.q.,

(LY IL VNV PRNPRIT N SN ORI B

Q

Span 80 MHz
Sweep 7.667 ms (1001 pts)
Amplitude
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4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 2001 75
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443 Measurement result
Date . 22-September-2021
Temperature ;210 ['C]
Humidity © 61.2 [%] Test engineer
Test place . Shielded room No.4 Kazunori Saito
[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd. Page 210175
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4.4.4 Trace data

[IEEE802.11b]
Channel Low

30MHz-1GHz

% Agilent

Ref 10 dBm Atten 20 dB
#Peak

rou

1GHz-5GHz
3% Agilent

Ref 18 dBm Atten 20 dB
#Peak

1

R v vt ST U P e gl S .u,,.Iw v

25

*Res BH 100 kHz

Marker

VBH 300 kHz
Trace X Axis
eV 857.4 Mz

5GHz-10GHz

Ref 10 dBm Atten 20 dB

art 1.000 GHz
*Res BH 100 kHz

Anplitude Marker Trace
-76.19 dBm 1 oM
2 a

Stop 5.000 GHz

Stop 1.060 8 GHz
3 3 ms (1001 pts)

Sweep
Type
Freq
Freq

Amplitude
-8.65 dBn
-58.88 dBm

0GHz-15GHz

Ref 10 dBm Atten 20 dB
*Peak

1

PO S O 0

VBH 300 kHz
X Axis
7.445 GHz

Marker  Trace Type

Q) Freq

15GHz-20GHz

Atten 20 dB

Start 15.000 GHz
s BH 100 kHz
Marker  Trace
1 )

VBH 300 kHz
X Axis
19.875 6Hz

TUV SUD Japan Ltd.

Stop 10.000 GHz

Sweep 477.9 ms (1001 pts)
Anplitude
-67.28 dBm

Stop 15.000 GHz

Sweep 477.9 ms (1001 pts)
Amplitude
-64.99 dBm

VBN 300 kHz
X Axis
14.305 6Hz

20GHz-25GHz

Mkrl 19.875 G
-65.76 dBm [MRef 18 dBm
k

Atten 20 dB

1

A s Nl gt AN A B St e b D P >-"“‘\“*g"~f“‘

Stop 25.000 GHz

Sweep 477.9 ms (1001 pts)
Amplitude
-63.89 dBn

es BH 100 kHz VBW 300 kHz
X Axis

24.488 GH2

Marker Trace

-65.76 dBm 1 (65

Type
Freq
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Channel Middle
30MHz-1GHz

Ref 10 dBm Atten 20 dB
i 4

1

3H 180 kHz VBW 300 kHz
Marker Trace X Axis
@ 365.6 MHz

5GHz-10GHz
7 Agilent

Ref 10 dBm Atten 20 dB

1GHz-5GHz

L Sy S T e T

Stop 1.000 8 GHz
Sweep 92.73 ms (1001 pts)
litude

A
-70.34 dBm

10GHz-15GHz

Atten 20 dB

?»

I L V——

Anplitude
-9.01 dBm
-62.59 dBn

Atten 20 dB

1

o L A AR Vi

R e

VBH 3
Marker  Trace X Axis
@ 7.848 GHz

15GHz-20GHz

Atten 20 dB

1

VBH 300 k
X Axis

16.255 6Hz

TUV SUD Japan

AN Sty g A

Sweep 477.9 ms (
Anplitude Marker
-67.51 dBa

20GHz-25GHz

Stop @

Sweep 477.9 ms (100
Anplitude
-65.86 dBw

GHz

3 kHz

Trace
A

Stop 15.000 GHz
VBW 300 ki Sweep 477.9 ms (1001 pts)
X Axis
13.825 GHz

Atten 20 dB

1

Stop 25.000 GHz

Sweep 477.9 ms (1001 pts)
fAimplitude
-64.26 dBn
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Channel High
30MHz-1GHz

Ref 10 dBm Atten 20 dB
g 4

1GHz-5GHz

Atten 20 dB

3H 100 kHz
Marker Trace
1 eV 479.4 MHz -70.42 dBm

5GHz-10GHz
% Agilent

Atten 20 dB

*Res BH 100 kHz
Marker  Trace Type Anplitude
[60) Freq

7.858 GHz -67.86 dBm

15GHz-20GHz
3 Agilent

Ref 10 dBm Atten 20 dB
eak

VBW 3
X Axis Anplitude
19.650 6Hz

-65.69 dBm

TUV SUD Japan

| VTR e e e

VBH
Type X Axis
Freq 2.468 6Hz
Freq 4,924 GHz

Trace
(65]
(65)

10GHz-15GHz

krl 59 G

1

-67.06 dBm Atten 20 dB

Ui o b sl rmes st AN PRI ks Wi sesct D

300 kHz

3

Stop 5.000 GHz
S ms (1601 pts)
finplitude
-9.47 dém
-64.69 dBa

1

VBN 300 kHz
Trace X Axis
[¢8) 13.868 GHz

Marker

20GHz-25GHz
3 Agilent

Atten 20 dB

GHz
*Res BH 100 kHz VBH 300 kHz
Marker XA
24,528 GHz

Trace

(69)

Al A -2-.~‘-.,<~<v~‘~.;,4s,~

Stop 15.000 GHz
Sweep 477.9 ms (1001 pts)
Anplitude
-64.38 dBm

Amplitude
-63.03 dBn
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[IEEE802.119]
Channel Low

30MHz-1GHz

T

Ref 10 dBm Atten 20 dB

1

T TP oY o £ LT S = e P S S

Stop 1.000 @ GHz
3 ms (1001 pts)

Anplitude
=71.25 dBm

Marker  Trace Type

1 (¢ Freq 339.4 MHz

5GHz-10GHz

Ref 10 dBm Atten 20 dB

1

Stop 10, GHz

UBW 300 kHz Sweep 477.9 ms (1001 pts)
Anplitude
-67.18 dBa

X Axis
7.385 GHz

Marker

15GHz-20GHz
5 Agilent

Ref 10 dBm Atten 20 dB

1

rt 15.000 GHz
*Res BH 100 kHz
Marker  Trace

1 Q)

VBW 300 kHz
X Axis

19.485 GHz -65.86 dBm

TUV SUD Japan

1GHz-5GHz

10 dBm Atten 20 dB
ak

Start 1.000 GHz
*Res BH 100 kHz
Marker  Trace Type
a Freq
2 @ Freq

10GHz-15GHz

Atten 20 dB

Stop 5.000 GHz

Swee ms (1601 pts)
Amplitude
-12.27 dém
-66.42 dBm

e

B

VBH 300 kHz
X Axis
14.308 6Hz

Atten 20 dB

*Res BH 100 kHz VBH 300 kHz
Marker Trace X Axis
1) 15.075 6Hz

Sweep 477.9 ms (1601 pts)
Amplitude
-64.84 dBm

Mkrl 15.875 GHz

Stop 20.000 GHz

Sweep 477.9 ms (1001 pts)
finplitude
-64.95 dBn
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Channel Middle
30MHz-1GHz 1GHz-5GHz

Ref 10 dBm Atten 20 dB .04 dBm Re Atten 20 dB
* S

Lt

O e

3 0 S stop 5.000 GHz

H 100 kHz UBW 300 kHz Sweep 92. 4 PRes BH 100 kHz UBH 300 kHz Sweep .3 ms (16801 pts)
Marker  Trace fix fnplitude Marker  Trace Type X fix finplitude
IeM) -71.84 dBn 1 oM Frag -10.59 d8a
2 (¢} Freq 3.452 6l -68.16 dBm

5GHz-10GHz 10GHz-15GHz
# Agilent 3

Ref 18 dBm Atten 20 dB 67. ef 18 dBn Atten 20 dB

1 1
o 5 IO -

S G Stop 15.000 GHz

Sweep 477.9 ms (100 es BH 100 kHz VBW 300 ki Sweep 477.9 ms (1001 pts)
Marker  Trace litude Marker  Trace X Axis finplitude
(¢V] 1 dBm 1 (65] 14,305 6Hz -65.02 dBm

15GHz-20GHz 20GHz-25GHz

Atten 20 dB 65.56 dBm [MRef 10 dBm Atten 20 dB

1

Stop 20.000 GHz S 006 Stop 25.000 GHz

VBW 300 ki Sweep 477.9 ms (1001 pts 3H 106 kHz Y kHz Sweep 477.9 ms (1001 pts)
X Axis Anplitude Ma 3 Amplitude
19.485 GHz -65.56 dBa 21,200 6Hz -64,93 dBa
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Channel High
30MHz-1GHz

Ref 10 dBm Atten 20 dB
g 4

3H 100 kHz
Marker  Trace
1 e 479.1 MHz

5GHz-10GHz
% Agilent

Atten 20 dB

1GHz-5GHz
¥ Agilent

ef 10 dBm Atten 20 dB

y 5

T e oee Prorerseoes s e e ST s P M ——

Stop 5.000 GHz

9 VBH 300 kHz Sweep ms (1601 pts)
Trace X Axis Amplitude
a 2.464 6Hz -10.26 d8n
Q) 3.264 GHz -68.83 dBa

10GHz-15GHz

Atten 20 dB

*Res BH 100 kHz UBH 300 kHz Sweep 477

Marker  Trace XA Anplitude
e 025 GHz -66.93 dBm

15GHz-20GHz
3 Agilent

Ref 10 dBm Atten 20 dB
eak

[RETEREST R TPYES VSR
sy gt od SN

Stop 15.000 GHz

0 VBN 300 kHz Sweep 477.9 ms (1001 pts)
Marker  Trace X fixis finplitude
@ 14.998 6Hz -64.36 dBm

20GHz-25GHz
3 Agilent

Atten 20 dB

1

VBH 3
X Axis
16.135 GHz

TUV SUD Japan

1

300 GHz
*Res BH 100 kHz UBH 300
Marker  Trace X Axis finplitude
eV 24.205 GHz -62.58 dBm
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[IEEE802.11n (HT20)]
Channel Low
30MHz-1GHz
7 Agilent

10 dBm Atten 20 dB
eak

2 op 1.000 0 GHz

*Res BH 100 kHz 3 ms (1001 pts)

Marker  Trace
1 @

VBH 300 kHz
X Axis

729.4 MHz

5GHz-10GHz
% Agilent

Atten 20 dB

2

Stop 10.000 GHz
UBW 300 kHz ) ms (1001 pts)
X Axis
7.818 GHz

15GHz-20GHz
% Agilent

10 dBm

Mkrl 56

ftten 20 dB ~65.13 dBn

1

g
N T B

900 GHz
901 pts)

Start 15.000 GHz
*Res BH 100 kHz
Marker  Trace

1 Q)

Stop

Sweep 477.9 ms
Anplitude
-65.13 dBm

VBW 300 kHz
X Axis

18.74S 6Hz

TUV SUD Japan

1GHz-5GHz
¥ Agilent

Ref 10 dBm
P

eak

Vi M ba siman i oot b b andore)

00 GHz

*Res BH 100 kHz
Marker  Trace
Q)
2 @

0GHz-15GHz

Atten 20 dB

9

 WERPVE Y N AVT ST ES SRRV A S S S

Stop 5.000 GHz

Sweep ms (1001 pts)
fAmplitude
-11.61 déa
-68.02 dBm

Atten 20 dB

1

i A NTSANI it b

Stop 15.008 GHz

Sweep 477.9 ms (1601 pts)
Anplitude
-64.96 dBm

VBH 300 kHz
X Axis
14.345 GHz

Atten 20 dB

2

ot AN AT S A o

P s s o

V1 S

Start 20.600 GHz

*Res BH 100 kHz
Marker  Trace

Q)

Stop 25.000 GHz
Sweep 477.9 ms (1001 pts)

X Ax finplitude
24,875 GHz -63.35 dBn
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Channel Middle
30MHz-1GHz 1GHz-5GHz

Ref 18 dBm Atten 20 dB .48 dBm [Ref 10 dBm Atten 20 dB
g <

T 3 { 2
\ B — ok
gAv ! w e P N

A A Aot sl Nt b o ST AT

9 Stop 1.000 6 GHz S top 5.000 GHz

H 100 kHz UBW 300 kHz Sweep 92.73 ms (1001 pts) [leRes BH 100 kHz UBH 300 kHz Sweep .3 ms (16801 pts)
Marker  Trace X fxis Anplitude Marker  Trace X fix finplitude
IeM) 822.5 MHz -70.48 dBa 1 oM o 4 -10.88 dBa
2 @ 3.168 GHz -68.18 dBn

5GHz-10GHz 10GHz-15GHz
# Agilent 3

Ref 18 dBm Atten 20 dB 67.36 dBm Ref 10 dBn Atten 20 dB

S G Stop 15.000 GHz

VBHW 300 ki Sree 7.9 ms (100 es BH 100 kHz 3H 300 K Sweep 477.9 ms (1001 pts)
Marker  Trace X fixis litude Marker  Trace X finplitude
@ 7.378 GHz 6 dBn 1 e 735 6 -64.81 dBa

15GHz-20GHz 20GHz-25GHz

Mkrl 16.315
Atten 20 dB -65.10 dBm [Ref 10 dBm Atten 20 dB

1 1

Stop 20.000 GHz S 000 Stop 25.000 GHz

VBW 300 ki Sweep 477.9 ms (1001 pts 3H 106 kHz Y kHz Sweep 477.9 ms (1001 pts)
X Axis Anplitude Ma a X fxis finplitude
16.315 6Hz -65.18 dBa 24.820 6Hz -64.20 dBn
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Channel High

30MHz-1GHz
% Agilent

18 dBm Atten 20 dB
k

1
$

L ST ORIV S SRR S

BH 100 kHz UBH 300 kHz
Marker  Trace XA
1 eV 464.6 MHz

5GHz-10GHz
% Agilent

Ref 10 dBm
eak

Atten 20 dB

Sweep 9
Anplitude
-69.74 dBn

Mkrl 6. Hz

-66.76 dBm

*Res BH 100 kHz

Marker

VBW 300 kHz
X Axis

6.995 6Hz

Trace
[60)

Type
Freq

15GHz-20GHz

Ref 18 dBm
k

Atten 20 dB

VBH 3
X Axis
15.418 GHz

TUV SUD Japan

Sweep 47

Anplitude
-66.76 dBa

Anplitude
-65.48 dBm

Mkr1

15.410 GHz|
-65.48 dBm

1GHz-5GHz
¥ Agilent

Ref 18 dBm
eak

Marker Trace
1 (65]
2 69}

Type
Freq
Freq

0GHz-15GHz

ef 18 dBm

WPeak

Marker Trace

[¢8)

0GHz-25GHz

Type
Freq

Trace

(69)

Marker

3m
G eSS SN

Atten 20 dB

?
1‘.
|

|

L an A i

2

VBH 300 kHz
X Axis
2.464 6Hz
3.172 GHz

Atten 20 dB

VBH 300 kHz
X Axis
13.635 6Hz

Atten 20 dB

UBH 300 kHz

Stop 5.000 GHz

S ms (1601 pts)
finplitude
-9.52 dém
-67.85 dBa

1

Ry K. JSPEyR B R

Stop 15.000 GHz

Sweep 477.9 ms (1001 pts)
Anplitude
-63.94 dBm

-63.57 dBm

1

Amplitude
-63.57 dém

Page 30 of 75




Document Number: JPD-TR-21233-0 @

Japan
4.5 Spurious Emissions - Radiated -

45.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range : 9kHzto 25 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on :  Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector : Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth : 200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : 11b: RBW=1 MHz, VBW=3 kHz, Span=0 Hz, Sweep=auto

119, 11n: RBW=1 MHz, VBW=3 kHz (11b, 11g), 1kHz (11n),
Span=0 Hz, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]

mode Dut)(/o/iz)ycle '[I'“osr] '[I'“o;]f %IiLozr)] Determined VBW Setting

11b 96.17 990.5 39.5 1.010 3kHz

1lig 96.80 1392 46 0.718 1kHz
11n(HT20) 96.54 1284 46 0.779 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst cases emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Japan

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
45.2 Calculation method
[9 kHz to 150 kHZz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz: 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result = 49.5 + 8.4 = 45.1 dBuV/m
Margin =74.0 - 45.1 = 16.1 dB
453 Limit
Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.

TUV SUD Japan Ltd.
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45.4 Test data

Date : 1-November-2021
Temperature ;220 [C]

Humidity : 37.0 [%]

Test place : 3m Semi-anechoic chamber
Date . 6-November-2021
Temperature ;. 20.6 ['C]

Humidity © 344 [%]

Test place : 3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Tadahiro Seino

Japan

Kazunori Saito
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45.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz

Company name
EUT

Model No.
Serial No.

Test mode

[dB( 1 V/m)]
60

ablet

I'303D1T
: 1080FCCRF02
: WLAN_11b_Tx_ch:Low

: KYOCERA Corporation
g |
: KC

Standard
Operator
Temp,Hum

Notel
Note2

: FCC Part.15 subpartC
: K.Saito .
: 20.6[C] 34.4[%]

Japan

IR T T T T T rechmis e
~ S imit( .
r R T R A | I i1 1 4 11 <11.MHz1lb_TxLow>
- | | | | | | | | | | | | | | ——  Peak le\‘ellH.PK]
T R i i R Peak level(V,PK)
C ; - - : f ; — —&S—— Emission level(H,QP)
- 1 1 1 T T 1 | | 1 [ Emission level(V,QP)
1 1 1 1 | 1 1 1 1 Ls 1 1 1 |
lU T T T T T T T T T T T T T
r I I I I I I I I I U I I I I
- 1 1 1 1 | 1 1 1 1 I 1 1 1 |
- 1 1 1 | | 1 1 1 y | 1 1 1 |
s F ottt : By
J’.: 30 1 1 1 ] ] 1 1 1 ] | 1 1 1 ]
- - i [ T B | | | | (R T F I B
- 1 1 1 | | 1 1 1 | | 1 1 1 |
- 1 1 1 1 | 1 1 1 | | 1 1 1
L i [ T B | I i I (I
20 T T 1 1 —T
- 1 1 1 | | 1 1 1 1 |
- 1 1 1 | | 1 1 1 1 |
| [ T B | | [ B
1 1 | | 1 J 1 1 1 |
10 e i
™ 1 1 1 | J 1 1 1 !
- 1 1 1 | | 1 1 1 I 4 1 1 1 |
= | [ T B | | | I [ I A |
- 1 1 1 | 1 1 1 1 | J 1 1 1 I
0 1 1 1 1 1 1 1 1 1 /| 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
QP o . QP QP ) QP o o
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] 1
1 369.751 H 45.8 -12.0 33.8 46.0 12. 2 100. 0 72.0
2 493. 001 H 49.6 -9.1 40.5 46. 0 5.5 228.0 250.0
3 493.001 V 43.6 = i | 34.5 46. 0 11.5 225.0 321.0
4 739.497 H 33.4 -5.8 27.6 46. 0 18. 4 100.0 279.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11b]
Channel Low

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino )
Model No. : KC-T303DT I'emp,Hum,Atm 2.0[°C] 37.0[%]
Serial No. : 1080FCCRF02 Notel : X axis
Test mode : WLAN_11b_Tx_ch:Low Note2 H
[dB(x V/m)]
110 C i H i ] <{FCC C_GHz_3m
- 1 | 1 1 — Limit(PK)
1 E 1 | 1 1 —— — Limit(AV)
90 E H ! : : <01.GHz_11b_Tx Low
HE | ] | | — Peak level(H,PK)
E : ; 1 ] Peak level(V,PK)
80 £ T T ] T Emission level(H,PK)
= : ; : : Emission level(H,AV)
70 | T T T T
- 1 | 1 1
= | | | |
= 60F t f } '
- D s — — !
4 50 . ———
- 1 | 1 1
40 E I ! ] i
: | R
30 E T T
o i i 1 1
a | | I |
20
C 1 I I l l I [
- 1 I 1 1 1 I 1 1
1 1 1 1 1 1 1 i
10 = | ] | | | o
- 1 I 1 1 1 | 1 1
o E 1 ! 1 ] 1 ! L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [(dB(uV/m)] [dB(uV/m)] [dB] LdB] cem/ £
1 4824.000 H 49.5 35.4 10.6 60. 1 46.0 74.0 54.0 13.9 8.0 190.0 121.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan

[11b]
Channel Middle

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : K.Saito i
Model No. : KC-T303DT Temp,Hum : 20.6[C] 34.4[%]
Serial No. : 1080FCCRF02 Notel s
Test mode : WLAN_11b_Tx_ch:Mid Note2
[dB( u”\' /m)]
T T T T T T Secmus
- — Limit(QP)
C A R | | L0141 <12.MHz11b_TxMid
- 1 1 [ | | | 1 | [ | Peak level(H.PK)
0 ea ’
" R i i T Peak level(V,PK)
- ! ! P ! + 4 & . i —=S—— Emission level(H,QP)
L : : : l : { } : : | : : : : Emission level(V,QP)
lU T T T T T T T T T U T T T T
Il 1 I [ | I I 1 I [ I B
' 1 1 1 1 1 | 1 1 1 J 1 1 1 1
- 1 1 1 1 1 | 1 1 1 1 1 1 1
- C 1 1 [ R T 1 1 0! i I I B
z 30 ——— 1 : : — 1
= - 1 I [ | 1 l 1 I [ e T
- 1 1 1 | 1 | 1 1 1 | 1 1 1 1
- 1 1 1 1 1 I 1 1 1 { ] 1 1 1
L 1 1 [ T l l l I [
20 T T T ——1
~ 1 1 1 1 1 I 1 1 1 1
1 1 1 1 1 I 1 1 1 1
1 l [ T I B
) 1 1 1 1 I | 1 1 1 1
10 | i
- 1 1 1 1 | 1 1 1 1
r 1 1 1 1 1 | 1 ] 1 | 1 1 1 1
I 1 1 [ T 1 1 l I (I
- 1 1 1 1 1 | 1 1 1 J 1 1 1 1
0 1 1 [ N 1 1 1 L (1O ) A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
QP R QP QP . QP o o
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(xV/m)] [dB] Lem) 1
1 369.748 H 44.0 -12.0 32.0 46. 0 14.0 100. 0 52.0
2 493. 001 H 50.1 =8..1 41.0 46.0 5.0 192.0 276.0
3 493. 001 v 43.2 8.1 34.1 46.0 11.9 232.0 357.0
4 739.508 H 32.6 -5.8 26.8 46. 0 19. 2 100.0 302.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino
Model No. : KC-T303DT Temp,Hum,Atm : 22.0[°C] 37.0[%]
Serial No. : 10B0FCCRFo02 Notel : X axis
Test mode : WLAN_11b_Tx_ch:Mid Note2 5
[dB( x V/m)]
110 T T T T T T T S i s
- 1 1 1 1 1 1 1 1 <FCC L,(J“LJ[}]
100 e [ [ | | | | [ _—
E 1 1 1 1 | 1 | | I m £
90 = ! ! ! ! ! ! L1 <02_GHz_11b_TxMid>
- | [ | | ] | [ Peak level(H,PK)
E : : ; ! : v n Peak level(V,PK)
80 F T T T ] ] (] Emission level(H,PK)
E : : : : : : =i Emission level(H,AV)
70 E T T T T T T T
- 1 1 1 1 | 1 | |
.= I | I | ] 1 1 |
? 60 E ! + + + t —t
Q/_ £ __ T 1 1 1 Iy v ¢ i
- DU 1 1 1 1 1 !
E 1 | | | | 1 1
10 E ] ] ] ——
™ - i l l R
3 | i i i R
20 - I I I | ] | 1 |
“E [ 1 | | | | [
= 1 1 1 1 ! 1 ! |
10 E 1 | | | ] | [
E 1 l l 1 | I [
ocC 1 1 1 ] | 1 L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading cf Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz] [dB(pV)] [dB(p [dB(1/m})] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] Lcm) ]
1 4874.000 H 49.1 34. ¢ 10.7 59.8 4.9 74.0 54.0 14.2 9.1 159.0 153.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel High
BELOW 1GHz

Company name
EUT

Model No.
Serial No.

Test mode

[dB( 2 V/m)]

: KYOCERA Corporation
: Tablet

: KC-T303DT

: 1080FCCRF02

: WLAN_11b_Tx_ch:High

Standard
Operator
Temp,Hum
Notel
Note2

: FCC Part.15 subpartC
: K.Saito A
: 20.6[C] 34.4[%]

Japan

bl S : T 1 1 1 1 11| <FCCPartl5 subpartC >
- 1 | [ T | 1 1 1 I [ | —— Limit(QP)
C i E i i i E i i i i i i i E M <13.MHz11b_Tx_High
g — Peak level(H,PK)
T R i i i1 1 1 1 1|| ——— Peak level(V,PK)
r ! ! Lo ! ’ : : — —S—— Emission level(H,QP)
L | 1 1 [ T 1 1 | 1 [ | ——— Emission level(V,QP)
40 T e R : 7 I E——
" I I I I I I I I I i I I I 1
- 1 1 1 1 1 I 1 1 1 | 1 1 1 1
- 1 | 1 1 1 | 1 1 o ! 1 1 1 1
] [ I I I I I I I I 1 { I I I 1
z 30 — T ] I — T
— o I I I I I I I I I | I I I 1
- 1 I 1 1 1 I 1 1 1 4 1 1 1 1
- 1 I 1 1 1 I 1 1 1 4 1 1 1
EEEREEE | A
20
L - ' ' 1 |
- 1 I 1 1 1 ] 1 1 1 1
} I I I I I I I I I 1
1 1 1 1 | 1 1 1 1 1
10 T ey B e
- 1 I 1 1 1 { 1 ] 1 1
- 1 I 1 1 1 | 1 1 1 { 1 1 1 1
= I I I I I I I I I {l I I I I
- 1 1 1 1 1 | 1 1 1 1 1 1 1 1
0 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
Q[) ) A . Ql) Ql) ) Q[)’ . ; i )
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(xV/m)] [dB] Lem] ° ]
1 369.750 H 45.8 =12:0 33.8 46. 0 12.2 100.0 244.0
2 493. 001 H 50. 2 =1 41.1 46. 0 4.9 194.0 256.0
3 493. 001 v 43.7 -9.1 34.6 46. 0 11. 4 205.0 2.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

Japan

[11b]
Channel High

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino .
Model No. : KC-T303D1 Temp,Hum,Atm : 22.0[°C] 37.0[%]
Serial No. : 1080FCCRFO02 Notel : X axis
Test mode : WLAN_11b_Tx_ch:High Note2 -
[dB( x V/m)]
e E : : : : : : : : <FCC C,(jlll‘z,limH\‘
E — Limit(PK)
100 = | i 1 | 1 oo —— — Limit(AV)
" E ! ! ! ! ! ! [ <03_GHz_11b_Tx_High
T E | | | | | [ —— Peak level(H,PK)
E | ; y P8 oy 4 —— Peak level(V,PK)
80 F T ] i 1 i 1 Emission level(H,PK)
E i i i R Emission level(H,AV)
70 - T T T T T T T T
o 1 1 1 ) 1 1 | 1
o I | 1 1 1 | 1 |
= 60 F + t . R
4 = I | 1 |
3 e N i ~ —t —t —
3 e M - ﬁ:
: 1 1 1 ' 1 1 | |
10 } i ] —
= 1 l [ | [ [
- 1 1 1 1 1 1 I I
30 T T T T T T
- I I I 1 I [
L 1 1 1 1 1 1 I 1
20
- | | | | | | [
-y 1 1 1 1 1 1 | I
10 3 | | | | | [
- 1 1 1 1 1 1 1 1
= 1 L 1 1 1 [
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading S 4 Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] LdB] [dB] Lem) £
1 H 48.9 34.0 10.7 59.6 4.7 74.0 54.0 14.4 9.3 134.0 152.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

Japan

[119]
Channel Low

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : K.Saito
Model No. : KC-T303DT Temp,Hum : 20.6[°C] 34.4[%]
Serial No. : 1080FCCRF02 Notel y
Test mode : WLAN_11g Tx_ch:Low Note2

[dB( z V/m)]
60

T T I s
- — Limit(QP,
C i i i i i i i E E i E i E i M <14MHz11g Tx Low>
& Peak level(H,PK)
L o i i o Peak level(V,PK)
C : i LI 1 ' : : T —S—  Emission level(H,QP)
B 1 1 [ T | | [ [ Emission level(V,QP)
40 R A I I — T
- 1 1 [ R | | | I [ B
o 1 1 1 1 1 1 | | | { | | | |
- 1 1 1 1 1 1 1 I Q | 1 | 1 1
- C 1 | [ T | | | I [ B
z 30 T i ] —— T
. o 1 I [ I | | | I g
- 1 1 1 1 1 1 1 ! | 1 | 1 | 1
- 1 1 1 1 1 1 | I | { | | |
L 1 I [ I | | | I [T
20 ottt ; —
B 1 1 1 1 1 1 | I I |
- 1 1 1 1 1 1 I | 1 | I
l I [ I | [ B
1 1 1 1 1 1 | 1 | |
10 ' T
™ 1 1 T | | { | | | |
~ 1 1 1 1 1 1 1 | | { ] 1 | |
K I I [ | i | I [ B
- 1 1 1 1 1 1 1 | | { 1 | | |
0 1 1 P B | 1 | 1 Lol
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.tf Result Limit Margin Height Angle Remark
QP R QP QP QP_ o )
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB] Lem) °1
1 369.748 H 46.2 =120 34.2 46. 0 11.8 100.0 92.0
2 739.500 H 33.3 -5.8 27.5 46. 0 18.5 100.0 274.0
3 493. 001 H 48.6 -9.1 39.5 46. 0 6.5 200.0 48.0
4 493. 001 \ 43.9 -9.1 34.8 46.0 11.2 228.0 335.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

Japan

[119]
Channel Low

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino .
Model No. : KC-T303D1T Temp,Hum,Atm : 22.0[°C] 37.0[%]
Serial No. : 1080FCCRF02 Notel
Test mode : WLAN_11g Tx_ch:Low Note2
[dB( 2 V/m)]
HoE i i ' ' R <FCC C_GHz_3m>
= [ 1 1 I [ | [ — Limit(PK)
i e 1 1 1 1 1 | o —— — Limit(AV)
90 E ! ! ! ! A <04_GHz_11g Tx Low>
Y E | | | | [ 1 —— Peak level(H,PK)
£ : ; : : i - Peak level(V,PK)
80 F l ] ] T I 1 Emission level(H,PK)
E i : : : y = Emission level(H,AV)
70 E T T T T T T T
- 1 1 1 1 1 I | 1
B 1 1 1 1 1 1 | 1
60 t + b t et
1 I | 1

Level

50
40 F
30 E
.;U :
i [ 1 1 | 1 I [
- 1 1 1 1 | | [
L L L L ! L P
10 C I I I I 1 I I I
E 1 1 | 1 | | [
0 = 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
MHz) [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] LdB] [dB] cm) 1
1 4824.000 H 49.5 35.8 10.6 60. 1 46.4 74.0 54.0 13.9 7.6 139.0 150.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

[119]
Channel Middle

Japan

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : K.Saito .
Model No. : KC-T303DT Temp,Hum : 20.6[C] 34.4[%]
Serial No. : 1080FCCRF02 Notel :
Test mode : WLAN_11g Tx_ch:Mid Note2
[dB(z V/m)]
60 T T —T—T T T T T —TT T i
- 1 | 1 [ 1 1 1 | 1 [ {FCC Part15 subpartC >
R | I [ l I l I [ T ———  Limit(QP)
C I T T A | | L4 1 40 <15.MHz1lg Tx Mid>
- | | [ | | | | | [ ————  Peak level(H,PK)
i R i i i1 1 1 1 1|] ——— Peaklevel(V,PK)
- ! : £ ! . ; . R —S—— Emission level(H,QP)
N | | T T l | ,} [ T ——— Emission level(V,QP)
| | | 1 | 1 | | | \ | | | 1
lU T T T T T T T T T T T T T T
- | I [ T l I l I [
- I 1 I 1 I 1 1 1 1 { 1 I 1 1
- | 1 | 1 | 1 ] 1 o ! 1 | | 1
— C | 1 [ ] 1 o I [ T
2 30 —— 1 i l —— T
- - | l [ | l | | [
= I 1 I 1 I 1 1 1 1 { 1 I 1 1
- I 1 I 1 I 1 1 1 1 { 1 I 1
L | l [ T l l l I [
.-,U | 1 | 1 | 1 | 1 | |
- I A : : |
- | 1 | 1 | 1 1 | 1 1
| I [ | [ T
| I 1 | 1 U | | | 1
10 A N
- I 1 1 1 { 1 | 1 1
- I 1 I 1 I 1 1 1 1 1 1 1 1 1
- I l [ I | l I | I [
- I 1 I 1 I 1 1 1 1 1 1 I | 1
0 | I [ B ] | | 1 L1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
QP . QP QP QP o o
[MHz] [dB( V)] dB 1/m)] [dB(uV/m)] [dB(xV/m)] [dB Lem) T
1 369.746 H 45.8 -12.0 33.8 46.0 12. ..’ 100.0 257.0
2 493. 001 H 50.6 -9.1 41. 5 46.0 4.5 203.0 260.0
3 493. 001 v 43.7 -9.1 34.6 46. 0 11. 4 239.0 323.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

Japan

[119]
Channel Middle

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino .
Model No. : KC-T303D1 Temp,Hum,Atm : 22.0[°C] 37.0[%]
Serial No. : 1080FCCRF02 Notel : X axis
Test mode : WLAN_11g Tx_ch:Mid Note2 :
[dB( V/m)]
B E i | | | P10 <FCC C_GHz_3m>
F ! ! ! ! ! o — Limit(PK)
190 E | 1 | | —— — Limit(AV)
90 E ! ! ! ! <05_GHz_11g Tx Mid>
HE | | | | — Peak level(H,PK)
E i i i i Peak level(V,PK)
80 F T T 1 1 Emission level(H,PK)
Y = : 1 1 1 Emission level(H,AV)
70 | T T T T
- 1 1 1 1
. = 1 1 1 1
) 60 | ! + - “
- :)U pe 1 1 1 1
- 1 1 1 1
10 F ] i i i
= I [ 1 [
30 F ; : ! r
- l l 1 1
- | | 1 1
20 F
E I 1 1 1 I [
= 1 1 1 1 1 | 1 1
10 = | | | | | o
- 1 1 1 1 1 | 1 1
= 1 1 1 1 1 L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz] dB(1/m dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [em) gl
1 4874.000 H 10.7 59.9 45.7 74.0 54.0 14.1 8.3 157.0 151.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

Japan
[11g]
Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : K.Saito A
Model No. : KC-T303DT Temp,Hum : 20.6[C] 34.4[%]
Serial No. : 1080FCCRFO02 Notel 8
Test mode : WLAN_11g_Tx_ch:High Note2
[dB( 2 V/m)]
60 . ————— ' . T — R ..
NN : R R R i e o
L — Limit(QP
C i i i E i i i i i i i E E i M <16.MHz 11g Tx High>
50 Peak level(H,PK)
il SR N : T 1 1T T 10| ——— Peaklevel(V.PK)
C : : : : : : : 1 1 | 1 [ N imi TQ\AGU‘U'QP)
- 1 1 1 [ T 1 1 | 1 [ —_— n level(V,QP)
40 e : ; : —
- I [ I B I I | (I T R |
-~ 1 | 1 1 1 ! | 1 1 1 | I 1
- 1 I 1 1 1 I I 1 o! i 1 ! I 1
T ooF | L4 I R
2 30
N - P i | -
- 1 | 1 1 1 | | 1 1 4 1 | I 1
- 1 | 1 1 1 | | 1 1 | 1 | |
SR : L 1 B
20
- A : | Uk |
- 1 | 1 1 1 | 1 | | 1
I I I 1 I I I I I I I
| 1 1 1 ! J 1 1 ! 1
10 T
- 1 1 1 1 1 | 1 1 | 1
= 1 | 1 1 1 I | | 1 | 1 | | 1
o I I I 1 I I I I I | I I I I
= 1 | 1 1 1 | | | 1 | 1 | | 1
0 1 1 1 1 1 1 1 1 1 L 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.T Result Limit Margin Height Angle Remark
QP . QP QP ) QP o o
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [* ]
1 369.750 H 45.6 =12.0 33.6 46.0 12. 4 104.0 244.0
2 493.001 H 50. 2 -9.1 41.1 46.0 4.9 189.0 255.0
3 493.001 V 44. 4 -9.1 35.3 46.0 10.7 218.0 325.0
4 739.504 H 34.2 -5.8 28.4 46.0 17. 6 138.0 273.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21233-0

[11g]
Channel High
ABOVE 1GHz

Company name : KYOCERA Corporation
EUT : Tablet

Model No. : KC-T303DT

Serial No. : 1080FCCRF02

Standard
Operator
Temp,Hum,Atm
Notel

: FCC Part.15 subpart C
: T.Seino )
: 22.0[°C] 37.0[%]

: X axis

FCC C_GHz_3m

Peak level(H,PK)
Peak level(V,PK)

Emi 1 le\'elljl 1,PK)

Emission level(H,AV)

Test mode : WLAN_11g Tx_ch:High Note2
[dB(x V/m)]
110 T T T T T —T
- 1 1 | 1 1 1 1 1
= 1 1 | 1 l [
100 F
- 1 1 1 1 1 1 1 1
= 1 1 I 1 1 [
C H h M H H M
90 = | ] ] | | [
- 1 1 1 1 1 1 1 1
80 F i i i i
- 1 1 1 1 1 1 1 1
70 E : T T R R
- 1 | I 1 1 1 | 1
= 1 1 1 | 1 1 | |
60 | + + + +——t——
1 1 1 1

%‘I‘I
\
|
l
R
R
|

' L I
| 1 1 ' (Nt
= | | 1 | 1 1 [
- L} ! 1} L} L} L} 1 L}
10 T T T T T T [
- I 1 I I I I 1 I
C | | | | | | [
30 | T T T T T T —
- I I I I I I } I
- 1 1 1 1 1 1 Lo
20
= I | | | | | I |
- | l 1 1 | 1 [
L L L L L L L
10 - I I I I I I I I
- 1 1 1 1 1 1 (.
oL 1 1 1 1 1 1 L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz ) [dB(uV)] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] LdB!] [dB] .cm) [* 1]
1 4924.000 H 50.3 35.5 10.7 61.0 46.2 74.0 54.0 13.0 7.8 158.0 150.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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